WATEROUS |

Document Number

SPL82345

Issue Date

02/06/98

Rev. Date

1/31/18

Model E501-A, E511-A, E511-B

E500 Series Motor Pump Service Parts List

Index:
Pump and Engine
See Pages
Pump Model Pump Engine
(Located on Serial Plate) Mounting on Discharge Diesel Gasoline
ES01 ES11 Engine Position -A -B
E501-A
(Diesel Engine) 2-5 - 10,11 12,13 14,15 -
E511-A
(Diesel Engine) - 6-9 10,11 12,13 14,15 -
E511-B
(Gasoline Engine) - 6-9 10,11 12,13 - 16,17
Optional Instrument Panels
See Pages
. Main Panel In-Cab Panel . .
Pump Model Panel Type
ump yp Conr;(lej(;]tlon to Panel Wiring Panel Wiring Ens%ﬁsn\gltri?g
P Components Schematic Components Schematic
Single Municipal 18,19 26, 27 28,29 - - 42,43
E501-A or E511-A Dual Municipal 20,21 26, 27 28,29 30,31 32,33 42,43
Deluxe 22,23 34,35 36, 37 - - 44,45
E511-B Single Municipal 24,25 38,39 40,41 - - 46, 47
IN—CAB PANEL MAIN PANEL
SINGLE DUAL DELUXE
MUNICIPAL MUNIGIPAL

Waterous Company, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000 www.waterousco.com

NOTE: When ordering parts, provide the Pump, Transmission or PTO Serial Number.



http://www.waterousco.com

E5S01 Pump

REF NO. DESCRIPTION QTY REF NO. DESCRIPTION QTY
21 Hex Hd Screw, 7/16-20 x 3 in. 1 47 Needle/Thrust Bearing (After April 17, 1998) 2
22 Hex Hd Screw, 7/16-20 x 2-3/4 in. 3 48 Retaining Ring (Prior to February 1, 2002) 1
23 Volute Body Subassembly (Includes 38, Wear Ring) 1 49 Square Key, 1/4 x 1-1/2 in. (Prior to February 1, 2002) 1
24 Pipe plug, 1/4 in. NPT 5 49 Chamfered Square Key, 1/4 x 1-1/8 in. (After February 1
25 Mechanical Seal 1 1, 2002)

26 O-ring, 5-3/4 x 6 in. 1 50 Spacer (Prior to April 1
27 Gear Case Cover (Includes 38, Wear Ring After April 17, 1 51 Needle Bearing (Prior to April 17, 1998) 1
1998) 52 Drive Screw, #6 x 1/4 in. (4, Prior to December 16, 2
28 Lock Washer, 7/16 4 1998)
29 Hex Nut, 7/16in. 4 53 Oil Level Plate (Prior to December 16, 1998) 1
30 Oil Seal 1 54 Pipe Plug, 3/8 in. NPT 3
31 Ball Bearing 1 55 Gear Case 1
32 Retaining Ring (Prior to April 17, 1998) 1 56 Drive Gear 1
33 Driven Shaft/Gear 1 57 Oil Seal 1
34 Drain Cock 1 58 Socket Hd Screw, 3/8-16 x 2-1/2 in. (Prior to April 18, 4
35 Soc Hd Screw, 1/4-20 x 3/4 in. 4 2007)
38 Wear Ring (Prior to April 17, 1998) 1 59 Dowel Pin, 1/4 x 3/4 in. ss (Prior to April 17, 1998) 2
38 Wear Ring (After April 17, 1998) 2 59 Dowel Pin, 5/16 x 3/4 in. ss (After April 17, 1998) 2
39 Impeller Nut (Prior to Februry 1, 2002) 1 60 Flat Washer, 3/8 in. Copper 4
39 Hex Nut — Thin Nylok, 1/2-20 (After February 1, 2002 —Prior | 1 61 Serial Plate 1
to September 8, 2004) 62 90 Deg. Pipe Elbow, 3/8 in. NPT x 3 in. (Prior to May 1
39 Hex Nut, 1/2-20 (After September 8, 2004) 1 19, 2005)
40 Flat Washer, 1/2 in., ss (Prior to September 8, 2004) 1 63 Pipe Nipple, 3/8 in. NPT x 3 in. (Prior to May 19, 2005) 1
40 Washer, Nord-Lock®, 1/2 in. (After September 8, 2004) 1 64 Breather 1
41 Impeller 1 121 Socket Hd Screw, 3/8-16 x 1-3/4 (After April 18, 2001) 4
42 Square Key, 3/16 x1 in., ss 1 123 1-1/2 in. NPT (F) Discharge Adapter 1
43 Magnetic Pipe Plug, 3/8 in., NPT 1 124 O-ring, 2-1/8 x 1-15/16 in. 1
44 Hex Hd Screw, 3/8-16 x 1 in. 10 126 Hex Nut — Thin Nylok, 1-14 (After February 1, 2002) 1
45 Lock Washer, 3/8in. 10 127 Impeller Gasket (After September 8, 2004) 1
46 Gear Case Gasket
47 Needle Bearing (Prior to April 17, 1998) 1
SPL82345

Page 2 of 55



27
PRIOR TO
APRIL 17, 1998

33
INSTALL IN PAIRS, AFTER »
PLACE CAM FACES APRIL 17. 1998 oL BIL
TOGETHER PR‘303R . AFTER
DETAIL A 41 APRIL 17, 1998 MAY 19 2005
PRIOR TO 54
APRIL 17, 1998 | gg\o;‘%o A
38 AFTER
PRIOR TO OlL LEVEL MAY 19, 2005 MAY 19, 2005
APRIL 17, 1998 PRIOR TO
39 ~ MAY 19, 2005
PRIOR TO 40 SEE PUMP TO
FEBRUARY 1, 2002 o0 o 7 PRIOR TO ENGINE MOUNTING
- PAGE 11
SEPTEMBER & 2004 DECEMBER |OIL LEVEL
16, 1998 AFTER
39 MAY 19, 2005 T
AFTER 53 | 55
FEBRUARY 1, 2002 ~ 51 52
FRIOR TO _~" PRIOR TO
SEPTEMBER 8, 2004 7 g APRL 17. 1998

PRIOR TO
L7 APRIL 17, 1998

AFTER
APRIL 17, 1998

SEPTEMBER n
27

45 AFTER
APRIL 17. 1998
(FURNISHED WITH

43
38 OlL DRAIN
AFTER

APRIL 17, 1998

|
|
\/ -

1 44 WEAR RING 38

S { AFTER INSTALLED)

40 APRIL 17, 1998 49

AFTER AFTER 54

SEPTEMBER 8, 2004 FEBRUARY 1, 2002 AFTER

SEE DETAIL A MAY 19, 2005

126 60
AFTER FEBRUARY 1, 2002
. APRIL 18, 2001
(TORQUE TO 100 FT-LB) 58 PRIOR TO
FRIOR TO MAY 19, 2005
47 APRIL 18, 2001
(FURNISHED WITH 124 PROR TO
WEAR RING 38 APRIL 17, 1998
INSTALLED) 125
123 L7
3 AFTER PRIOR TO PRIOR TO
” 24 APRIL 17, 1998 FEBRUARY 1, 2002 56 APRIL 17, 1998
ES501 PUMP AFTER
48 APRIL 17, 1998
SEE PAGE 5 FOR SECTIONAL VIEW PRIOR TO PRIOR TO

FEBRUARY 1, 2002 FEBRUARY 1. 2002

SPL82345
Page 3 of 47




E501 Pump Sectional View

REF NO. DESCRIPTION QTY
21 Hex Hd Screw, 7/16-20 x 3 in. 1
22 Hex Hd Screw, 7/16-20 x 2-3/4 in. 3
23 Volute Body Subassembly (Includes 38, Wear Ring) 1
24 Pipe plug, 1/4 in. NPT 5
25 Mechanical Seal 1
26 O-ring, 5-3/4 x 6 in. 1
27 Gear Case Cover (Includes 38, Wear Ring After April 17, 1

1998)
28 Lock Washer, 7/16 4
29 Hex Nut, 7/16 in. 4
30 Oil Seal 1
31 Ball Bearing 1
33 Driven Shaft/Gear 1
34 Drain Cock 1
38 Wear Ring (Prior to April 17, 1998) 1
38 Wear Ring (After April 17, 1998) 2
39 Impeller Nut (Prior to Februry 1, 2002) 1
39 Hex Nut — Thin Nylok, 1/2-20 (After February 1, 2002) 1
40 Flat Washer, 1/2 in., ss (Prior to September 8, 2004) 1
40 Washer, Nord-Lock®, 1/2 in. (After September 8, 2004) 1
41 Impeller 1
42 Square Key, 3/16 x1 in., ss 1
43 Magnetic Pipe Plug, 3/8 in., NPT 1
44 Hex Hd Screw, 3/8-16 x L in. 10
45 Lock Washer, 3/8 in. 10
46 Gear Case Gasket 1
47 Needle Bearing (Prior to April 17, 1998) 1

REF NO. DESCRIPTION QTY
47 Needle/Thrust Bearing (After April 17, 1998) 2
49 Square Key, 1/4 x 1-1/2 in. (Prior to February 1, 2002) 1
49 Chamfered Square Key, 1/4 x 1-1/8 in. (After February 1

1, 2002)
52 Drive Screw, #6 x 1/4 in. (4, Prior to December 16, 2
1998)
54 Pipe Plug, 3/8 in. NPT 3
55 Gear Case 1
56 Drive Gear 1
57 Oil Seal 1
58 Socket Hd Screw, 3/8-16 x 2-1/2 in. (Prior to April 18, 4
2007)
59 Dowel Pin, 1/4 x 3/4 in. ss (Prior to April 17, 1998) 2
59 Dowel Pin, 5/16 x 3/4 in. ss (After April 17, 1998) 2
60 Flat Washer, 3/8 in. Copper 4
61 Serial Plate 1
62 90 Deg. Pipe Elbow, 3/8 in. NPT x 3 in. (Prior to May 1
19, 2005)
63 Pipe Nipple, 3/8 in. NPT x 3 in. (Prior to May 19, 2005) 1
64 Breather 1
67 Pump Subassemlby 1
76 Drive Shaft 1
103 Engine Adapter Bushing (After April 18, 2001) 1
104 Pump Sub-Assy (For Repairs Only) 1
126 Hex Nut — Thin Nylok, 1-14 (After February 1, 2002) 1
127 Impeller Gasket (After September 8, 2004) 1
SPL82345

Page 4 of 47




INSTALL IN PAIRS,
PLACE CAM FACES
TOGETHER

DETAIL C

=

——— 5

PRIOR TO

56

ARRANGEMENT PRIOR TO FEBRUARY 1, 2002

64

4L & 45 59

PUMP & GEAR CASE SHOWN ONLY

PRIOR TO

AFTER
MAY 19, 2005

MAY 19, 2005

PRIOR TO
MAY 19, 2005

S

62
PRIOR TO
MAY 19, 2005

/

VIEW B-B

LA 76 21 26 28 29

FEBRUARY 1, 2002

30 31

90 127
AFTER
SEPTEMBER 8, 2004

AFTER FEBRUARY 1, 2002
PRIOR TQ SEPTEMBER 8, 2004

PUMP
SUBASS'Y

INCLUDES ALL COMPONENTS

SHOWN
64
AFTER
MAY 19, 2005
33 54 47 49

24 < 4
39 42
AFTER =X =
SEPTEMBER 8, 2004 XX YA YK AA —
40 o <
AFTER S —
SEPTEMBER 8, 2004 |
SEE DETAIL C
ML el gty X
23 il I XS
XX XY L % X
" LS > = \ A
76
25 AFTER
FEBRUARY
47 1, 2002
34 103
126 43
AFTER
61 FEBRUARY 1, 2002
(TORQUE TO 100 FT-LB) 56 BRIOR TO 67
AFTER AP?;/‘W& 2001
52 SECTION A-A  FEPRUARY 4eter
: APRIL
18, 2001

E501 PUMP SECTIONAL VIEW
ALL PARTS SHOWN ARE AVAILABLE AS A
SUB-ASSEMBLY REF NO. 104 (FOR SERVICE ONLY)

SPL82345
Page 5 of 47



E511 Pump

REF NO. DESCRIPTION QTY REZS'O' S AT 1D/E28.CR'F;T!ONt T QIY
23 Volute Body Subassembly (Includes Pipe Plug 24, Wear 1 29 Square Key, 14 X 1'1/2 !n. (Pr!or ° May 1’ 2002) 1
Ring38 and Stud 136) ﬂ“ar? eé" X1 '”/' ( ”°r/t°_ ay " )
24 Pipe plug, 1/4 in. NPT 2 49 gogrzn ered Square Key, 1/4 x 1-1/8 in. (After May 1, 1
25 | Mechanical Seal 1 52 Dri )s #6 x 1/41n. (4, Prior to December 16 2
26 O-ring, 5-3/4 X 6 in. 1 1g3/8e) crew, #6 x 1/4 in. (4, Prior to December 16,
27 Gear Case Cover L 53 Oil Level Plate (Prior to December 16, 1998) 1
28 | Lock Washer, 7/16 4 54 Pipe Plug, 3/8in. NPT 5or6
29 | Hex Nut, 7/16-20 4 pe 7ug, 70 1n.
- 55 Gear Case 1
30 Qil Seal 1 -
- 56 Drive Gear 1
31 Ball Bearing 1 .
33 Impeller Shaft Assembly (Includes Bearing) 1 57 Ol Seal L
s y g 58 Socket Hd Screw, 3/8-16 x 2-1/2 in. (Prior to 4/18/01) | 4
34 Drain Cock 1 - -
. 59 Dowel Pin, 5/16 x 3/4 in. ss 2
38 Wear Ring L 60 Flat Washer, 3/8 in. Copper 4
39 | Lock Nut, 3/4-16 (Prior to May 1, 2002) 1 o1 o Phte - ~0pp :
30 | Hex Nut— Thin Nylok, 3/4-16 (After May 1, 2002) 1 _ : —
40 | Flat Washer, 3/4 in. (Prior to January 31, 2005) 1 62 ?g DZ%%SF)"pe Elbow, 3/8in. NPT x 3 in. (Prior to May !
32 masehlfer; Nord-Locke, 3/4 in. (After January 31, 2005) 1 63 Pipe Nipple, 3/8 in. NPT x 3 in. (Prior to May 19, 2005) | 1
2 s Eare Key, 3/16 xLin., ss 1 o4 Breather L
guare B€y, 2 S 106 Headless Pipe Plug, 1/8 NPT 1
43 Magnetic Pipe Plug, 3/8 in., NPT 1 — .
44| Hex Hd Screw, 3/8-16 x Lin 10 115 | RetainingRing L
25 Lock Washer ’3/8 - ' 10 121 Socket Hd Screw, 3/8-16 x 1-3/4 (After April 18, 2001) 4
o Gonr Cass Goseat . 126 Hex Nut — Thin Nylok, 1-14 (After May 1, 2002) 1
pe Nggrjlea;iar?r?ge > 136 | Stud, 7/16-14 x 7-16-20x 2n. 4
ng __ : 137 | Adapter, 2in. NPT x 2 in. Victaulic (Optional Oorl
47| Needle Bearing (Prior to April 17, 1998) L 138 Ad:ptg: slinn NPTXx 3Iir:1 \/Iicctaauu:icc((oIO tI?onnZ?) 0 8: 1
48 Retaining Ring (Prior to May 1, 2002) 1 prer, o . : P
SPL82345

Page 6 of 47



27 29

25 (FURNISHED WITH 28

PRIOR TO JANUARY 31, 2005 WEAR RING 38
INSTALLED)

-
|
|

INSTALL IN PAIRS,

PLACE CAM FACES oL FILL
TOGETHER FRIOR TO
DETAIL C 54 MAY 19, 2005 _
OlL LEVEL e 5/
PRIOR TO -
OlL FILL
MAY 19, 2005// AFTER
- MAY 19, 2005 64
AFTER
73 | MAY 19, 2005
(FURNISHED WITH 39 ‘ OlL LEVEL
PIPE PLUGS 24, Al 38 | AFTER SEE PUMP TO
WEAR RING 38, E?SRW TZOOOZ MAY 19, 2005 T ENGINE MOUNTING
AND STUDS 136 ' 40 I PAGE 11
INSTALLED) PRIOR TO
JANUARY
31, 2005
106
24 ~ AFTER JANUARY
N 31, 2005
A
54

R\
QO \
\ (‘\!‘ ay ~/)
%, \ AFTER
40 49 MAY 1 2002
AFTER JANUARY 31, 2005 AFTER
~ SEE DETAIL C MAY 1. 2002
2
39 126 &

54

AFTER 62
AFTER MAY 1, 2002
AFTER (TORQUE TO 100 FT-LB) MAY 19, 2005
MAY 1, 2002 60
P APRL 8, 2001 ©g PRIOR TO
137 47 o PROR TO MAY 19, 2005
(OPTIONAL) /4PR‘OR 0 ) 57 APRIL 18, 2001
N 136 ImMaY 1, 2002 =58
54 APPLY LOCTITE #271 (RED) ‘ & | ¢
~ TO THESE THREADS =
24 N 24 ‘ o
ﬁ ‘ P 5
| e 56
‘ b// PRIOR TO
48 MAY 1, 2002
PRIOR TO
E511 PUMP MAY 1. 2002
138 3. SEE PAGE 9 FOR SECTIONAL VIEW
(OPTIONAL)

Page 7 of 47



E511 Pump Sectional View

REF NO. DESCRIPTION QTY
23 Volute Body Subassembly (Includes Pipe Plug 24, 1
Wear Ring38 and Stud 136)
24 Pipe plug, 1/4 in. NPT 4
25 Mechanical Seal 1
26 O-ring, 5-3/4 x 6 in. 1
27 Gear Case Cover 1
28 Lock Washer, 7/16 4
29 Hex Nut, 7/16-20 4
30 Oil Seal 1
31 Ball Bearing 1
33 Impeller Shaft Assembly (Includes Bearing) 1
34 Drain Cock 1
38 Wear Ring 2
39 Lock Nut, 3/4-16 (Prior to May 1, 2002) 1
39 Hex Nut — Thin Nylok, 3/4-16 (After May 1, 2002) 1
40 Flat Washer, 3/4 in. (Prior to January 31, 2005) 1
40 Washer, Nord-Lock®, 3/4 in. (After January 31, 2005) 1
41 Impeller 1
42 Square Key, 3/16 x1 in., ss 1
43 Magnetic Pipe Plug, 3/8 in., NPT 1
44 Hex Hd Screw, 3/8-16 x 1 in. 10
45 Lock Washer, 3/8 in. 10
46 Gear Case Gasket 1
47 Needle Bearing 2
48 Retaining Ring (Prior to May 1, 2002) 1
49 Square Key, 1/4 x 1-1/2 in. (Prior to May 1, 2002) 1
49 Chamfered Square Key, 1/4 x 1-1/8 in. (After May 1, 1
2002)
52 Drive Screw, #6 x 1/4 in. (4, Prior to December 16, 2
1998)
53 Oil Level Plate (Prior to December 16, 1998) 1
54 Pipe Plug, 3/8 in. NPT 5o0r6

REF NO. DESCRIPTION QTY
55 Gear Case 1
56 Drive Gear 1
57 Oil Seal 1
58 Socket Hd Screw, 3/8-16 x 2-1/2 in. (Prior to 4

April 18, 2001)
59 Dowel Pin, 5/16 x 3/4 in. ss 2
60 Flat Washer, 3/8 in. Copper 4
61 Serial Plate 1
62 90 Deg. Pipe Elbow, 3/8 in. NPT (Prior to May 19, 1
2005)
63 Pipe Nipple, 3/8 in. NPT x 3 in. (Prior to May 19, 1
2005)
64 Breather 1
67 Engine Adapter 1
76 Drive Shaft 1
103 Engine Adapter Bushing (After April 18, 2001) 1
104 Pump Sub-Assy (For Repairs Only) 0
106 Headless Pipe Plug, 1/8 NPT 1
115 Retaining Ring 1
121 Socket Hd Screw, 3/8-16 x 1-3/4 (After April 18, 4
2001)
126 Hex Nut — Thin Nylok, 1-14 (After May 1, 2002) 1
136 Stud, 7/16-14 x 7-16-20 x 2 in. 4
SPL82345

Page 8 of 47




,,,,,, 40 NN A 33
PUMP % 39 f ] N ,
SUBASS'Y . PRIOR TO I N
% _ £

MAY 1, 2002 -
106 N —
A= AFTER MAY 1. 2002 ]

104 . PRIOR TO — 2
INCLUDES ALL COMPONENTS MARCH 24, 2004 136 NN\|%
SHOWN — 76 APPLY LOCTITE 271 (RED) NN

567 &~ 56 98 25 ;EETgiEE ;HREADS o5 7
24 ARRANGEMENT PRIOR TO MAY 1, 2002 MECHANICAL SEAL
33 ARRANGEMENT PRIOR TO JANUARY 31, 2005
24 XX 30 64
) i AFTER MAY 19, 2005
B > NN -
o K 47 49
64 —= X X ¢
PRIOR TO IS 777 | o=
MAY 19, 2005 i ; =
39 N <
AFTER N < &S
MARCH 24, 2004 \J{ N NN gz X
bo— | a
AFTER AL - le----- SONK
JANUARY 31, 2005 T N\ 7{?/ X
SEE DETAIL C Lo 2 NS
62 %% I YN 0s I\ 7 pu
PRIOR TO s —"072 " N7 e S i
FROR TO MAY 19, 2005 23 o m ,
MAY 19, 2005 o % —
5. B % /
oL =X — 76
LEVEL 115 > AFTER
MAY 1, 2002
@ i1 103
25
L4 & L5 AFTER 34 47 43 27 46 55 5 60 57
59 54 JANUARY 126 PRIOR TO
AFTER 56 67
61 31, 2005 AFTER MAY 1, 2002 APRIL 18, 2001
MAY 19, 2005 —_| (TORQUE TO 100 FT-LBY 4 or 121
— MAY 1. 2002
’ AFTER
APRIL
- SECTION A-A s 2001
INSTALL IN PARS,
e TACES @ — E511 PUMP_SECTIONAL VIEW
- ALL PARTS SHOWN ARE AVAILABLE AS A
DETAIL C PUMP & GEAR CASE SHOWN ONLY VIEW B-B

SUB-ASSEMBLY REF NO. 104 (FOR SERVICE ONLY!

SPL82345
Page 9 of 47



Pump to Engine Mounting (All Models)

REF NO. DESCRIPTION QTY
67 Engine Adapter 1
68 Soc Hd Screw, M10 - 1.25 x 40mm 4
69 Lock Washer, 10mm 4
70 Soc Hd Screw, 5/16-18 x 1-1/2 in. 3
71 Lock Washer, 5/16 in. 3
72 Hex Nut, 5/16-18 3

REF NO. DESCRIPTION QTY
73 Dowel Pin, 8mm x 20mm 2
76 Drive Shaft 1
77 Soc Hd Screw, M8 —1.25 x 25mm 5
78 Lock Washer, 8mm 5
79 Coupling 1
103 Engine Adapter Bushing (After April 18, 2001) 1

SPL82345

Page 10 of 47




67 —
PRICR TO
APRIL 18, 2001

'
'

1

1

1

1

rx

'

| PREVIOUS SHAFT
1

1

1

'

CONFIGURATIONS

:

(]

67 — |
AFTER

APRIL 18, 2001 {

SEE PUMP PAGES 3 AND 7

PUMP TO ENGINE MOUNTING

(ALL MODELS)
SEE PAGES 5 AND 9 FOR SECTIONAL VIEW

SPL82345
Page 11 of 47



Pump Discharge Positions

REF NO. DESCRIPTION QTY REF NO. DESCRIPTION QTY
24 Pipe Plug, 1/4 in. NPT 4 62 90 Deg. Pipe Elbow, 3/8 in. NPT (Prior to May 19, 2005) 1
34 Drain Cock 1 63 Pipe Nipple, 3/8 in. NPT x 3 in. (Prior to May 19, 2005) 1
43 Magnetic Pipe Plug, 3/8 in., NPT 1 64 Breather 1
54 Pipe Plug, 3/8 in. NPT 5o0r6 106 Headless Pipe Plug, 1/8 NPT 1

SPL82345
Page 12 of 47




106

RIGHT UprP

106

LEFT LEFT DOWN
WOTE: DRAIN COCK NOT USED

MODELS ELO01-A, ESD MODELS EBM-A, EST1-B, EEN

PUMP DISCHARGE POS|TIONS

SPL82345
Page 13 of 47




Diesel Engine, Models E501-A & E511-A

REF NO. DESCRIPTION QTY
78 Lock Washer, 8mm 4
81 Muffler Kit (Includes 142 & 143) 1
82 Rain Cap 1
83 Diesel Engine, DM950D 1
84 Oil Pressure Bracket Spacer 2
85 Oil Pressure Sender Hose Kit (Deluxe Panel 1

Only)
86 Fuel Line, 11-1/2 in. 1
87 Hose Clamp 2
88 Fuel Filter 1
89 Soc Hd Screw, M8 —1.25 x 65mm 2

REF NO. DESCRIPTION QTY
91 Oil Pressure Sender (Deluxe Panel Only) 1
92 Grommet (Deluxe Panel Only) 1
93 Oil Pressure Sender Bracket 1
94 Soc Hd Screw, M8 — 1.25 x 16mm 2
95 Swivel Assembly 1
96 Temperature Sender (Deluxe Panel Only) 1
139 Panel Serial Plate (Optional) 1
140 Spark Arrestor (Optional) 1
141 Self Tapping Screw, #8 x 1/2 in. 1
142 Muffler Gasket 1
143 Hex Nut (Muffler Mounting) 4

SPL82345

Page 14 of 47



82

Vi
@&,
()
v @ o

{OPTIONAL) %}TONAL
|
|

—

SEE PUMP TO
ENGINE MOUNTING

PAGE 1

139

DIESEL ENGINE
(MODELS ES01-A AND ES511-A)

96

(DELUXE INSTRUMENT
PANEL ONLY)

DELUXE INSTRUMENT PANEL ONLY

SPL82345
Page 15 of 47



Gasoline Engine, Model E511-B

REF NO. DESCRIPTION QTY
35 Soc Hd Screw, 1/4-20 x 3/4 in. 1
36 Flat Washer, 1/4 in. 1
37 Nylok Nut, 1/4-20 1
74 Fuel Pump 1
75 Fuel Line, 4-3/4 in. 1
78 Lock Washer, 8mm 2
81 Muffler Kit (Includes 142 & 143) 1
82 Rain Cap 1
83 Diesel Engine, DM950G 1
84 Spacer 2
86 Fuel Line, 10-1/2 in. 1

REF NO. DESCRIPTION QTY
87 Hose Clamp 2
88 Fuel Filter 1
89 Soc Hd Screw, M8 — 1.25 x 65mm 2
116 Soc Hd Screw, 5/16-18 x 3/4 in. 1
117 Flat Washer, 5/16 in. 1
118 Nylok Nut, 5/16-18 1
119 Fuel Pump Bracket 1
142 Muffler Gasket 1
143 Hex Nut (Muffler Mounting) 4

SPL82345

Page 16 of 47




SEE PUMP TO
EMGINE MOUNTING
PAGE 1

GASOLINE ENGINE
(MODEL E511-B)

NOTE ARROW DIRECTION ON
FUEL PUMF AND FILTER

SPL82345
Page 17 of 47



Single Municipal Panel Connection to Engine
Diesel Engine Models E501-A & 511-A

REF NO. DESCRIPTION QTY REF NO. DESCRIPTION QTY
19 Throttle Control 1 99 Lock Washer, 6mm 2
97 Engine Wiring Harness 1 100 Hex Hd Screw, M6 — 1.0 x 12mm 2
98 Connector Bracket 1 107 Panel Serial Plate (Optional) 1

SPL82345

Page 18 of 47




107

PANEL WIRING HARNESS
SEE FAGES 26 & 27 FOR PANEL COMPOMNENTS
SEE PAGES 28 & 29 FOR WIRING SCHEMATIC

97
SEE PAGES 42 & 43
FOR WIRING SCHEMATIC

19
THROTTLE CONWTROL
SEE DETAIL & FOR
COMMNECTION TO ENGINE

——————————————————————————————————————

MOTE:
TUBING TO GAUGES WOT
FURMISHED BY WATEROUS

19
THROTTLE CONTROL

DETAIL A

SINGLE MUNICIPAL PANEL CONNECTION TO ENGINE

DIESEL EMGINE, MODELS ES01-A AND EST-A

SPL82345
Page 19 of 47



Dual Municipal Panel Connection to Engine
Diesel Engine, Models E501-A & E511-A

REF NO. DESCRIPTION QTY REF NO. DESCRIPTION QTY
19 Throttle Control 1 100 Hex Hd Screw, M6 — 1.0 x 12mm 2
97 Engine Wiring Harness 1 101 Panel Wiring Harness, Main Panel 1
98 Connector Bracket 1 135 Panel Wiring Harness, In-Cab Panel 1
99 Losk Washer, 6mm 2

SPL82345

Page 20 of 47




DUAL MUNICIPAL PANEL CONNECTION TO ENGINE

SEE PAGES 42 & 43
FOR WIRING SCHEMATIC sSEE PAGES 30 & 31

DIESEL ENGINE, MODELS ES01-A AND E311-A

FANEL WIRING HARNESS

FOR PANEL COMPONENTS

SEE PAGES 32 & 33

FOR WIRING SCHEMATIC T
e

e

THROTTLE CONTROL
SEE DETAIL A FOR
CONNECTION TO ENGINE

19
THROTTLE CONTROL

DETAIL A

r_________________

/
FAMEL WIRING HARNESS
/ SEE PAGES 26 & 27
— FOR PAMEL COMPONENTS

SEE PAGES 28 & 29
FOR WIRING SCHEMATIC

NOTE:
TUBING TO GAUGES NOT
FURNISHED BY WATEROUS

SPL82345
Page 21 of 47



Deluxe Panel Connection to Engine
Diesel Engine, Models E501-A & E511-A

REF NO. DESCRIPTION QTY REF NO. DESCRIPTION QTY
19 Throttle Control 1 99 Lock Washer, 6mm 2
97 Engine Wiring Harness 1 100 Hex Hd Screw, M6 — 1.0 x 12mm 2
98 Connector Bracket 1 107 Panel Serial Plate (Optional) 1

SPL82345

Page 22 of 47




107

PANEL WIRING HARNESS

5EE PAGES 34 & 35 FOR PANEL COMPONENTS
SEE FAGES 36 & 37 FOR WIRING SCHEMATIC

SEE FAGES 44 & 45
FOR WIRING SCHEMATIC

19
—— THROTTLE CONTROL

SEE DETAILL A FOR
CONNECTION TO ENGINE

NOTE:
TUBING TO GAUGES WNOT
FURNISHED BY WATEROUS

19
THROTTLE CONTROL

DETAIL A

______________________________________

DELUXE PANEL CONNECTION TO ENGINE

DIESEL EMGINE, MODELS ES01-4 AND E571-4

SPL82345
Page 23 of 47



Single Municipal Panel Connection to Engine
Gasoline Engine, Model E511-B

REF NO. DESCRIPTION QTY REF NO. DESCRIPTION QTY
19 Throttle Control 1 100 Hex Hd Screw, M6 — 1.0 x 12mm 2
97 Engine Wiring Harness 1 101 Panel Wiring Harness, Main Panel 1
98 Connector Bracket 1 112 Choke Control 1
99 Losk Washer, 6mm 2

SPL82345

Page 24 of 47




101

PANEL WIRING HARMESS

SEE PAGES 38 & 39 FOR PANEL COMPONENTS
SEE FAGES 40 & 41 FOR WIRING SCHEMATIC

SEE FAGES a6 & 47
FOR WIRING SCHEMATIC

_——THROTTLE CONTROL
112

“——————— (HOKE CONTROL

SEE DETAL A

FOR COMNECTION

TO ENGINE

NOTE:
TUBING TO GAUGES WOT
1 FURMISHED BY WATEROUS

THROTTLE
CONTROL

"2
CHOKE
CONTROL

SINGLE MUNICIPAL PANEL CONNECTION TO ENGINE
GASOLINE ENGINE, MODEL ES'1-8

SPL82345
Page 25 of 47



Municipal Panel — Main Panel for Single or Dual Options
(Diesel Engines, Models E501-A & E511-A)

REF NO. DESCRIPTION QTY
5 5 Amp Fuse 2
6 Fuse Holder 2
7 Pan Head Screw, #10-24 x 1 in. 4
9 Nylok Nut, #10-24 4
11 Switch Knob 1
12 Ignition Switch 1
13 Fuel Filter Lamp 1
14 Glow Lamp 1
15 Pre Heat Timer 1
16 Glow Relay 1
17 Panel Plate 1
18 Panel, Wiring Harness 1

REF NO. DESCRIPTION QTY
19 Throttle Control 1
20 Hour Meter/Tach 1
101 Instrument Panel Subassembly (Includes 18, 19) 1
108 Temperature Lamp 1
109 Oil Pressure Lamp 1
110 Intake Gauge 1
111 Discharge Gauge 1
113 Choke Plug 1

128 Relay 1
129 Switch/Contact Block 1
SPL82345

Page 26 of 47




1Mo—"

11—

SEE FAGES 19 AMD 21
FOR CONMNECTION TO
ENGINE

MUNICIPAL PANEL

MAIN PANEL FOR SINGLE AND DUAL OPTIONS
(DIESEL ENGINES, MODELS ES01-A AND ES71-A)

AFTER JANUARY 6, 2004

FRIOR TO JANUARY &, 2004

SPL82345
Page 27 of 47




Wiring Schematic

Municipal Panel

Main Panel for Single and Dual Options
(Diesel Engines, Models E501-A & E511-A)

REF NO.

DESCRIPTION

QTY

18

Instrument Panel Wiring Harness (Prior to 1

May 4, 2004)

REF NO.

DESCRIPTION

QTY

132

Instrument Panel Wiring Harness (After May 1

4, 2004)

SPL82345
Page 28 of 47




e e e

H -

; e - PANEL CONNELTOR

: e | SEE PAGES 19 & 21 FOR

' '\'ELle.' a7 ¢ MOUNTING TO BRACKET

1 — W (=00 "

: e (SOCKET MUMBERS!

! BROWN-F o T

! N

i BLACK-E / @ '\/_“ @

1 CREEN-16 /

E ORAMGE-TE o ."’ ('_9_3' @ @ 'C_) 4
_ ) -

i e @ @ o @ ®

! o ) s . ) i}

1 LTLELES \ (Z/.- @ 65\ /

! e

: et o, @ (v) ®

: : e .

! o M3 3 e u - _ —

' 2 M a e w® = o it Fe il w M MEE

A I ; A EEE I E )

Eg gﬁ Bl 2 Tkl 3 E Bz|3E -k gz Kl 5 blel BB slElz

- : - | e | |

o Bl= s »o - ks B[ % ‘ | ‘ AFTER MAY 4, 2004

RN 11 LT 1 [ 1 t

1 5 5 179

N P4 13 20 109 108 A o 2

! = 15 16 FART OF 5 amp S AMF q30  IGNITION

i - 5 5

! GI:Em.l FUEL FILTER TACHOMETER gL PRES%URE TEMP. PRE_HEAT GLOW 132 FUSE FUSE E—.::T'.'P SWITCH

| LAMP LAMP LAMP LamP TIMER RELAY

I

et il \

! X \

1 GRav-15 3] | \

! !

: swew .| PANEL CONNECTOR : 137

: > . RED-t6 L [ SEE PAGES 19 & 21 FOR !

: TELoW-2 MOUNTING TO BRACKET !

! WHTE-12 ISOCKET MUMBERS) !

! BROWN-12 i

i Py SLALK-1E e i

1 REEN-15 3 —~ ) ]

E ORANGE-1Z_ 4 ® (i) & E

! VKILET-18 Fam T

; l [®e o ® \

: @ @ @ ® ® |

1 o= JUMPER 15 o o o~ # e Vo — 1

! 3| idk| 2| seeLen A 3| | M u 5% \I:'_‘D@ @(‘ajll:

2 " % i al wrathomeTER =l 7 g| @ IR 3 o 2l 3 HE - |

[ 5 32 Y { © 3 =g poo = HE E E =] @ W) @ 1

!B 5? ~ a2 = a| & 5| % E|¥ E|8 w3 2l h B[ ¥ oS !

; 5 |

! !

. ;

1 - - !

P14 13 20 109 108 15 16 107 5 12 !

E GLOw FUEL FILTER  TACHOMETER DIL PRESSURE  TEMP. PRE-HEAT GLOW 30 ameE 5 AMP |EN|T|:N PRICR TO MAY 4, 2004 :

I LAMP LAMP LAMP LAMP TIMER RELAY FUSE FUSE SWITCH :

WIRING SCHEMATIC

MUNICIFAL PANEL
MAIN FPANEL FOR SINGLE AND DUAL OFTIONS
(DIESEL ENGINES, MODELS ES01-A AND EST1-2)
[APPLIES OMLY IF WATEROUS SUPPLIES INSTRUMENT PAMEL!

SPL82345
Page 29 of 47



In-Cab Panel
Furnished with Dual Municipal Panel Option
(Diesel Engines, Models E501-A & E511-A)

REF NO. DESCRIPTION QTY
11 Switch Knob 1
12 Ignition Switch 1
13 Fuel Filter Lamp 1
14 Glow Lamp 1
108 Temperature Lamp 1
109 Oil Pressure Lamp 1
110 Intake Gauge 1

REF NO. DESCRIPTION QTY
111 Discharge Gauge 1
127 Engine Run Lamp 1
129 Switch/Contact Block 1
131 Throttle 1
133 Panel 1
134 In-Cab Panel Wiring Harness 1
135 In-Cab Instrument Panel Subassembly 1
SPL82345

Page 30 of 47



135

IN—-CAB PANEL
IN-CAB PAMEL FURNISHED WITH DUAL MUMICIPAL PAMNEL
(DIESEL ENGINES, MODELS ESO1-A AND ES11-A)

SPL82345
Page 31 of 47



In-Cab Panel Furnished with Dual Municipal Panel
(Diesel Engines, Models E501-A & E511-A)

Wiring Schematic

REF NO.

DESCRIPTION

QTY

134

In-Cab Panel Wiring Harness

1

REF NO.

DESCRIPTION

QTY

SPL82345
Page 32 of 47



ENGINE CONNECTOR
SEE PAGE 21 FOR .~ FANEL CONNECTOR

GRAY-15 GRAY-1E

i

. _ e

seE P ., i

ASSEMBLY DETAILLS ~ z H SEE FAGE 21 FOR |

> T | e BBt o | T ASSEMBLY DETALS !

T o _BED-® FED-16 . [ ,

—— & _YELLOW-12 YELLOW-1Z L i

a WHTE-12 WHTE-12 8 1

ﬁa '@ @ g RN BROWMAZ /@ (8 @\ i

Wy @ @ ([ BLACK 8 BLACK-18 o) @ 3 (1 !
fm @ @ (e) 1 1 e @@ (e

[~ ~ 4 _ GREEM-15 GREEN-16 [~ ™~ ) | i

II@ @ O @ @ | o _ CRENE-Z RAMKEE IIGJ @ © & O |

NONE z) | VOLET VILET- Ve @ Fon S B

V() @ @ (») . L'TCL:E:H LET-te \@ @ & (v !

_ = 7 - — ) !

wﬁj C"J‘ @ 5 LT SLE- @ Q&JI ® i

p SO 5 __PRE-1S [ T PN '

— | — I

/ 9 TaN-18 f !

{ L d 1

N ! . = ol o o " o o CONMECTOR DETAIL |

CONNECTOR DE'I:‘:-\IL g 2 '—E #| o # % kA LOOKING INTO SOCKET i

LOOKING INTO SOCKET - F ol o8 |8 8 SOE OF COWECTOR. |

SI0E OF CONNECTOR, g it = e ; e E e ‘E 5 MUMBER INDICATES !

NUMBER I:DICATE.S i | | CORRESPONDING WIRE. !

CORRESPONDING WIRE, e H + ] - H H H H H Tk LTk :

]

12 14 13 Ly 10% 108 129 i

IGMNITION GLOW FUEL FILTER ENGINE RUN OIL PRESSURE TEMF, 130 E

SWITCH LAME LAMP LA&MP LAMP LAMP E-STOR E

;

L e e e o e e J

WIRING SCHEMATIC
IN-CAB PANEL FURNISHED WITH DUAL MUNCIPAL PAMEL
(DIESEL ENGINES. MODELS ES01-A AND E511-A)
(APPLIES ONLY IF WATEROUS SUPFLIES INSTRUMENT PANEL)

SPL82345
Page 33 of 47



Deluxe Panel (Diesel Engines, Models E501-A & E511-A)

REF NO.

DESCRIPTION

QTY

Ammeter

Oil Pressure Gauge

Temperature Gauge

15 Amp Fuse

5 Amp Fuse

Fuse Holder

Pan Head Screw, #10-24 x 1 in.

Nylok Nut, #10-24

Circuit Breaker

OO (N|OOURWIN|F

Nylok Nut, #10-24

=
o

Tattle Tale®

[N
[N

Switch Knob

[EN
N

Ignition Switch

[EN
w

Fuel Filter Lamp

R N I N Y NG N T CR SN PN Y R T

REF NO. DESCRIPTION QTY
14 Glow Lamp 1
15 Pre Heat Timer 1
16 Glow Relay 1
17 Panel Plate 1
18 Panel, Wiring Harness 1
19 Throttle Control 1
20 Hour Meter/Tach 1
65 Machine Nut, #10-32 2
66 Lock Washer, #10 2
101 Instrument Panel Subassembly (Includes 18, 19) 1

SPL82345

Page 34 of 47




il :‘: #
=y 2
sl )
=3 -
g AFTER
| SEPTEMBER
14, 1959

FRIOR TO
SEFTEMBER 14, 1995

DELUXE PANEL
(DESEL ENGINES, MODELS ES01-A AND ES11-4)

19

SEE EMGINE PAGE 23
FOR CONNECTION TO
ENGINE

|2

101

SPL82345
Page 35 of 47



(Diesel Engines, Models E501-A & E511-A)

Wiring Shematic
Deluxe Panel

REF NO.

DESCRIPTION

QTY

18

Instrument Panel Wiring Harness

1

REF NO.

DESCRIPTION

QTY

SPL82345
Page 36 of 47



P o 1
i GRar-ts PANEL CONNECTOR i
i BLE SEE PAGE 23 FOR :
i g X FED-t6 . ASSEMBLY DETAILS i
i VELLOW-1Z i
i WHITE-17 B i
: BROWN-1Z 2 :
, Black-ie !
I TANAS ° H
| GREENS o H
i ORANGE-12 " i
' YIBLET-% 5 1
; :
! & - !
! !
] ‘ 1
| o a o ° 2 a CONNECTOR DETAIL '
1 ] o -] £ SOr !
- ok o3| 8 g o |8 .|¢ gz §oo® iy ENE u ilu LOOKING INTO SOCKET
P | & L B RN g HE HEIME CEEE gk HE SIDE OF COMNECTOR.
! £ 2 =S 2| 2| 5 HEHS g blslbl2g =24z E gl 2 bidze 2|5 £l E iz |5 MUMBER INDICATES !
! + 1 CORRESPONDING WIRE. !
EO O3 [ TN E |
] 1
; 14 13 .
] Nl 1
GLOW FUEL * — .
U LAMP FLTER 20 2 3 10 4 8 5 12 AFTER :
: Lavp  TACHOMETER QL PRESSURE  TEMP GAUGE  TATTLETALE 15 AMP AMMETER  CRCUIT 5 AMP - IGNITION FEBRUARY 20, 2002 i
| GAUGE FUSE BREAKER FUSE  SWITCH !
e e e e e e e e e e e e e e e e e e e e e e -4
] 1
i GRAT® ] PANEL CONMECTOR i
! BLESE SEE PAGE 73 FOR !
i FED-16 5 ASSEMBLY DETALLS 1
i TELLOW-Z o i
! WHTE-22 - - H
; 5 !
; e L 0 @ @\
1 - BLACK-16 f{n)y @ @ Vol
i 4 TANS . [ - l\_) \ E
| P ® @ @ @ @ |
\ ¥
! ORANGE-1Z . '-.\ (‘2:’ @ ® ,:m) /o
I WMOLET-18 (_\ H
: so0 . ® - W &) ® :
: = 4 9 . S0C 1
! =1 — 1
1 H’ o :
i 2 e ® . . CONNECTOR DETAIL ;
' 2, s o |22 " . 2 P i i % 2 3 o & LOOKING INTO SOCKET i
i g2 Ao il elmE: = : ool ef 2| 2| = : L 2 s : el ®| & |3 '
! Z|E ol % "‘Ifé—'-E: 3 = %717;; = il 2 5 E' g EHMEE ;p_fl M SIDE OF COMNMWECTOR. !
1 ElH 23 Bzs £ 3 B O Bl 3 E g 8z - = 3 2|l E EE B NUMBER INDICATES '
! f— + H
; A . !
N ENEN N Ry [P g2 30 o o CORRESFONDNG WRE. |
] - =1 1
13

i '-Lé-“- FUEL PRIOR TO |
| LaMP  FLTER 20 2 3 L 4 = 12 FEBRUARY 20, 2002 ;
' Lamp  TACHOMETER Ol PRESSURE TEMP GAUGE TATTLETALE 15 AMP  PRE-HEAT  GLOW  AMMETER  CIRCUIT 5 AMP  IGNITION i
E GAUGE FUSE TIMER RELAY BREAKER FUSE SWITCH Tt
] 1

e e 2 4

{APPLIES

WIRING SCHEMATIC

DELUXE PAMNEL
(DESEL ENGINES, MODELS ES01-A AND ES1-Al

OMLY |F WATEROUS SUPFLIES INSTRUMENT PAMEL!

SPL82345
Page 37 of 47



Municipal Panel (Gasoline Engine, Model E511-B)

REF NO. DESCRIPTION QTY REF NO. DESCRIPTION QTY
5} 5 Amp Fuse 2 108 Temperature Lamp 1
6 Fuse Holder 2 109 Oil Pressure Lamp 1
7 Pan Head Screw, #10-24 x 1 in. 4 110 Intake Gauge 1
9 Nylok Nut, #10-24 4 111 Discharge Gauge 1
11 Switch Knob 1 112 Choke Control 1
12 Ignition Switch 1 114 Lamp Plug 2
17 Panel Plate 1 120 Ignition Processor 1

18 Panel, Wiring Harness 1
19 Throttle Control 1
20 Hour Meter/Tach 1
101 Instrument Panel Subassembly (Includes 18, 19) 1
SPL82345

Page 38 of 47




Mo—

7 f”j’/ - f J

/{ 120 :
_— 12
7 SEE FAGE 15
\h] FOR CONNECTION

FRIOR TO JANUARY 6, 2004

TO ENGINE 105

RN

T 101

! L

/?,EE PAGE 25
FOR CONNECTION TO
ENGINE

MUNICIPAL PANEL
(GASOLINE ENGINE, MODEL ES1-8) AFTER JANUARY 6, 2004

SPL82345
Page 39 of 47



Wiring Schematic
Municipal Panel

(Gasoline Engine, Model E511-B)

REF NO.

DESCRIPTION

QTY

18

Instrument Panel Wiring Harness

1

REF NO.

DESCRIPTION

QTY

SPL82345
Page 40 of 47



RE0-1s 7] N ~
ekt PANEL CONNECTOR
T SEE PAGE 25 FOR
17
o ASSEMBLY DETAILS
GRAY-15 3 o
WMOLET-15 — R
CRANGE-1S /@ (D @\
.,
P-4 o (N o e (.
BLUE-S - i ) @ @ '\JB) 1'.I
GAEEN-16 o ® @ O @ ®)
TELLOW-Z 1 P o
= B. WHITE=12 2 @ __\@: 5/
g E-E — & (:4 ) ®
£ @5 2 ) -
2l g ﬂf - = 2 5 0 I-II! ;lj I.' ~ PN~
e I i B2l oodleld 2| ad |
o B 73 2| 29 o E A E g |
EE R & 5 HHE 3 3B 8 g g COMNECTOR DETAILL
e - LOOKING INTO SOCKET
e -3 L LLJ E SIDE OF CONNECTOR.
o ~ ] NUMBER INDICATES
20 109 108 120 120 5 12 107 CORRESPONDING WIRE.
TACHOMETER  OlL PRESSURE LaMP TEMP. LAMP IGRITION IGNITION 5 AMP FUSE IGNITION SWITCH 30 AMP FUSE

PROCESS0OR PROCESSOR

WIRING SCHEMATIC

MUNICIFAL PANEL
IGASOLINE EMGIMNE, MODEL ES11-B)
(APPLIES ONLY IF WATEROUS SUPPLIES INSTRUMENT FAMNEL!

SPL82345
Page 41 of 47



Wiring Schematic
Engine Harness

Single and Dual Municipal Panel
(Diesel Engines, Models E501-A & E511-A)

REF NO.

DESCRIPTION

QTY

97

Engine Wiring Harness

1

REF NO.

DESCRIPTION

QTY

SPL82345
Page 42 of 47



SIDE OF CONMECTOR.
NUMBER INDICATES
CORRESFONDING WIRE.

.
]
i
]
z GRAY 15 :
ENGINE CONNECTOR 5 _BLE® |
SEE PAGES 19 & 21 FOR 5 _RER% & !
ASSEMBLY DETAILS — 1 _YELLOW-12 |
B Tty __WHTE-2 |
T @ __BROWN-12 :
@ 8 @  _BLACK-te |
f - 'L)’: N i GREEN-1£ i & - I
I.'f (_Ia/‘ 2 @ (0 4 1 __ORANGE- £ ;
e @ @ ® @ PRS- 3 i
} ooy - . |
\@)@ D (=) 2l e i . o o . = . = = i
@& e M E{E: < 7 ] =
® () @ bz 3 3 i Bl o z '
9 / 2|2 g ] gz R 33 £ GROUND E
L E |
| 5T Be ! + !
]
; = E {I[=] = T i
tggﬁﬁgmr} E‘“-TD?EET FUEL FILTER  CLOW PLUGS FUEL Ol PRESSURE STARTER ALTERNATOR TACH SENDER ~ TEM® SENDER I
- - SOLEMNDID SENDER MOTOR |
i
!
i
!
;
]
;
]
.

WIRING SCHEMATIC
ENGINE HARNESS SINGLE OR DUAL MUNICIFAL PANEL
IDESEL EMGINES, MODELS ESDI-A AND ES11-A)
(APFLIES OMLY IF WATEROUS SUPPLIEZ INZTRUMENT FAMEL)

SPL82345
Page 43 of 47



Wiring Schematic
Engine Harness
Deluxe Panel

(Diesel Engines, Models E501-A & E511-A)

REF NO.

DESCRIPTION

QTY

97

Engine Wiring Harness

REF NO.

DESCRIPTION

QTY

SPL82345
Page 44 of 47



|
# A= :
= SLUE-16 i
5 FEL-18 :
ENGINE CONNECTOR w RS |
SEE PAGE 23 FOR 5 —WHTE-Z I
ASSEMBLY DETAILS —____ w T !
o — | 4 BLALK-16 & & & & :
— - g _Thwte J_ !
/ @ (o) N 3 FEEY = :
- SE- p—
[ @ @ () N it e g - !
{ 7 E £ GROUND !
@ @ @ @ @ : |
VI = / |
e @ @ / N N i
I's 2 0 = o BE - 1
\@ k“\'@/ 3 ] 2| & 2 HE HE i 8 :
2 L ] g% ] =] !
Y 3 £ HE HE fle & 73 EE !
{ 1
e =) = !
/ :
]
MEL ETA I
EEEKEETTTHL] E‘ITHIZET FUEL FILTER  GLOW FLUGS FUEL 0L FRESSURE  STARTER ALTERNATOR TACH TEMP SENDER |
SINE OF' -OME"C"TOR SOLENDID SENDER MOTOR SEMDER i
NUMBER INDICATES i
CORRESPONDING WIRE. '
__________________________________________________________________________________________________________________________________________________________________ e e
/
97

WIRING SCHEMATIC
DELUXE PAMEL
IDIESEL EMGINES, MODELS ES01-A AND ES11-Al
IAPPLIES ONLY IF WATEROUS SUPFPLIES INSTRUMENT PAMEL}

SPL82345
Page 45 of 47



Wiring Schematic
Engine Harness
Single Municipal Panel

(Gasoline Engines, Models E511-B)

REF NO.

DESCRIPTION

QTY

97

Engine Wiring Harness

1

REF NO.

DESCRIPTION

QTY

SPL82345
Page 46 of 47



! !
i _ i
! . _PEDt® !
! . BLACK=1 !
H gp _TAN-1 2 H
! o BEDWN-12 = |
E ENGINE CONNECTOR , _GRarw 2 :
! SEE PAGE 25 FOR 1 _VOLET-16 = |
' ASSEMBLY DETALS ~—____ T — :
; I T 5 PRt GROUND i
! ~ - g _BLUE-% !
i ® © o\ e i
! Pt N 14 - !
! I-" k,_!, )@ @ (1_&) ".I 4 _WHTETR !
; ;
| ® ®@ 0 © ® - ’
1 | — 1
1 VY @ ey ! = o 1
! &) & @ (=) .3 ol s il . . . o2 L ol e :
! N ] ulE 5 = 5 » = b 1
1 (] 14 ) e e = = & 2+ s & B & o 2 1
; N Bl HE gl s g & g HE bk 47 ;
! — B T n B 4 L o- v - v - !
; {1 s |
! | = = = !
! !
: CONNECTOR DETAIL FUEL FUMP  STARTER ALTERNATOR CARBURETOR  OIL PRESSURE TEMP IGNITION IGMITION IGNITION TRIGGER i
i LOOKING INTO SOCKET MOTOR SENDER ~ SENDER oL =3 oL #2 COL =1 colL ;
! SIDE OF CONNECTOR. !
i NUMBER INDICATES i
i CORRESPOMNDING WIRE. i
i i
! !
S s
97

WIRING SCHEMATIC

MUNICIPAL FPANEL

(GASOLINE EMGIME, MODEL ES11-E)
[APPLIES ONLY IF WATEROUS SUPPLIES INSTRUMENT PAMEL!

SPL82345
Page 47 of 47



